
DRINKING WATER STATE 
REVOLVING FUND 

INTENDED USE PLAN FOR THE  
FFY22 AND FFY23  

DWSRF EMERGING CONTAMINANTS 
FUNDING 

BIPARTISAN INFRASTRUCTURE LAW, 2021 

Submitted to the 

 

U.S. Environmental Protection Agency  
Region IV 

 

By the 

 
Florida Department of Environmental Protection 

 

June 2023 (Amended April 2024)



i 

Table of Contents 

1. Introduction .......................................................................................................................................... 1 

2. Program Goals ....................................................................................................................................... 1 

A. Short Term Goals - Outputs .............................................................................................................. 1 
[...]
anticipated cash draw is for 25% of the BIL EC grant on a quarterly basis. As there is no state match, 
there will be no match drawdown.  

13. Loan Agreements and Binding Commitments – Milestone Schedule 
DWSRF will assure that all funds are expended in an expeditious and timely manner, by executing 
binding agreements in an amount equal to not less than 100 percent of the amount of each BIL EC 
Capitalization Grant payment within 1 year after the receipt of such capitalization grant payment. 

No additional binding commitments are anticipated with the BIL EC Capitalization Grant.  



 

9 

14. Assistance, Terms, and Fees 
The assistance to be provided by the BIL EC Capitalization Grant is loan agreements with 100% 
subsidization for planning, design, and construction. The initial funding will be conducted as a planning 
loan agreement. As a project progresses to design, the loan agreement will be amended, if funds are 
available, to include design. Once design is complete, a loan agreement will be written for the 
construction. Each phase is dependent on available funding and will be conducted in priority ranking 
until funds are exhausted.  

The term of the loan agreement is closed at the completion of the planning/design phase and then the 
construction phase. 

The fundable project priority list itemizing the output/outcomes of the policies and procedures outlined 
in this Intended Use Plan for the FFY 2022-2023 and FFY 2023-2024 funds is included in Attachment 2.  

As the BIL EC Grant is to be provided as 100% subsidization, no use of market rate determination and 
calculation of a loan interest rate is conducted. Additionally, no use of fees assessed on assistance 
recipients is conducted by DWSRF.   

15. Transfer of Funds 
DWSRF does not anticipate a need to transfer funds to Clean Water State Revolving Fund (CWSRF); 
however; DWSRF does reserve the right to in the future as needed. 

16. Cross-Collateralization 
DWSRF funds will not be used for debt security. There is no cross-collateralization of programs. 

17. Selection of Projects 
DWSRF is anticipating to fund FFY 2022-2023 and FFY 2023-2024 projects using the BIL EC Capitalization 
Grant. No state match is required for the BIL EC Capitalization Grant. One-hundred percent of the 
funding from the BIL EC Capitalization Grant ($29,741,000, $27,572,000, and FFY 2022 reallotment of 
$204,000) will be used as subsidy. At least 25% ($7,435,250, $6,893,000, and $51,000 of the FFY 2022 
reallotment) of the DWSRF BIL EC Capitalization Grant will be subsidization to the state-defined 
disadvantaged communities. The State definition of a small community is a municipality or 
unincorporated community or other identifiable entity with a total service area population of less than 
10,000. A financially disadvantaged community is defined as a municipality, county or agency (such as a 
county-wide department) thereof, franchised area, or other entity with a defined public water system 
service jurisdiction having a median household income of less than the statewide average. 

For a project or activity to be eligible for funding under this appropriation, it must be otherwise DWSRF 
eligible and the primary purpose must be to address emerging contaminants in drinking water. Given 
the clear Congressional intent that these funds focus on projects addressing perfluoroalkyl and 
polyfluoroalkyl substances (hereinafter PFAS), EPA expects states to actively solicit and prioritize PFAS-



 

10 

focused projects. States, however, have the flexibility to fund projects for any contaminant in any of 
EPA’s Contaminant Candidate Lists.  

Both federal and state law require that a project priority ranking system be developed to determine the 
priority order of projects to be funded through the DWSRF program. As called for by section 1452(b) of 
the SDWA, the priority ranking system is designed so that the greatest priority is given to projects that: 

1. Address the most serious risks to human health 
2. Ensure compliance with federal and state drinking water regulations 
3. Assist systems most in need on a per household basis (affordability) 

The project priority system primarily targets projects that address maximum contaminant level (MCL) 
violations and acute public health from regulated contaminants, but also includes projects that address 
unregulated chemical contaminants that pose a chronic health risk at a lower priority (Base 500 points). 
The State has set forth exceptions to prioritize projects that address emerging contaminants based on 
EPA’s CCLs with a primary focus on projects that address PFAS to meet the congressional intent of the 
BIL EC Capitalization Grant. Projects submitted that do not address emerging contaminants and/or the 
base priority score was greater than 500 were not considered. 

DWSRF’s priority system was developed under the guidance of a Technical Advisory Committee (TAC). 
The TAC reviewed the major compliance issues affecting drinking water systems in our state to 
determine the most critical needs. The results indicated that an important compliance issue for water 
systems in the state was related to violations of drinking water quality health standards for 
microbiological contaminants, some of which could have an adverse impact on human health. It was 
also noticed that the sources for many systems were determined to be under the direct influence of 
surface water, and as such, were out of compliance with the surface water treatment rules. In addition, 
private wells with chemical and microbiological contamination were found to be a serious health risk 
and this issue was also addressed in the priority system. 

The priority system FDEP developed in partnership with the TAC places a focus on projects to address 
these important public health and compliance problems. FDEP developed six baseline categories and 
three bonus categories for use in the ranking of projects. The complete priority system can be found in 
Appendix B and is summarized below: 

A. Baseline Categories 

Acute Public Health Risks. The highest number of base priority points of 800 is given to projects 
that address an acute public health risk problem. The problem may be microbiological 
contamination that directly affects public health, nitrate/nitrite, lead or copper contamination, 
or non-compliance with the surface water treatment rule.  

Potential Acute Public Health Risks. The second highest number of points of 700 is given to 
systems that exceed 50 percent of the maximum contaminant level (MCL) for nitrate, nitrite, or 
total nitrogen. This priority is also given to projects that address disinfection violations, total 

https://www.epa.gov/ccl


 

11 

coliform violations, and to those systems that do not meet the requirements of the Enhanced 
Surface Water Treatment Rule. 

Chronic Public Health Risks. The next highest priority is given to projects that address a primary 
contaminant violation and to systems that exceed the standards for Radionuclides. These 
projects are given a base priority score of 600. 

Potential Chronic Public Health Risks. Systems with primary contaminant levels that are within 
50% of the MCL or trihalomethane levels within 80% of the MCL are given the next highest 
priority with 500 points. Projects that address unregulated chemical contaminants that are 
certified as a chronic health risk by the State Health Officer are also included in this category.  

Compliance Issues (Compliance-1 and 2). Violations of the secondary contaminant standards and 
compliance issues such as not having the minimum number of wells required or not meeting the 
treatment, storage, power, or distribution requirements receive the next highest number. In 
addition, projects that address well setback and well construction requirements or cross- 
connection/backflow control requirements receive this score. Compliance-1 projects receive 400 
points and Compliance-2 projects receive 300 points. 

Other. All projects not meeting one of the above categories receive the minimum baseline score 
of 100 points. 

B. Bonus Categories 

Affordability. Up to 75 bonus points are available to systems in financially disadvantaged areas. 
The actual number of points received is inversely proportional to the median household income. 

Population served. Up to 50 bonus points are available to small systems based on the population 
served. The number of points received is inversely proportional to the population served. 

Projects are identified by systems through a Request for Inclusion (RFI) submittal process. Once an RFI 
form is received, the sponsor’s project is placed on a comprehensive list of projects. FDEP project 
engineers review the form and assign points to projects based on the information provided by the 
project sponsor. As projects funded under the EC Capitalization Grant concern unregulated chemical 
contaminants that pose a chronic health risk, they are all assigned a baseline score of 500 points. The 
bonus points are then added based on the sponsor’s income and population. Projects addressing other 
categories are excluded. 

All project sponsors submitting an RFI are contacted and the program requirements are discussed. 
Sponsors that complete all readiness requirements are then eligible to compete for funding.  

When two or more projects score equally under the project priority system a tie breaking procedure will 
be used. The project that completed the requirements for funding first will receive priority. 

Unreserved funds are assigned to projects in priority score order, within the funding of the BIL EC 
Capitalization Grant, until the funds are exhausted. Projects for which funding is not available and 
projects that are incompletely funded are placed on the waiting list for consideration in future years.  



 

12 

A project must be ready-to-proceed prior to being placed on the fundable portion of the list. If a sponsor 
fails to execute an assistance agreement or the project fails to progress in a timely manner it is subject 
to bypassing at a subsequent project priority list hearing, up to the amount of funds available. 

The fundable project priority list itemizing the output/outcomes of the policies and procedures outlined 
in this Intended Use Plan for the FFY 2022-2023 and FFY 2023-2024 funds is included in Attachment 2. 

18. Project Description 
A. Town of Belleair 
The Town of Belleair operates an iron-removal facility producing approximately 800,000 gallons per day 
(gpd) of drinking water and consists of preliminary aeration to remove hydrogen sulfide, a sediment 
basin, and four (4) sand filters. Gaseous chlorine is introduced to oxidize iron upstream of the basin, and 
ammonia is introduced later in the treatment train to produce monochloramines for disinfection. The 
Town of Belleair has detected concentrations of PFAS (10 parts per trillion [ppt]) in raw water samples 
upstream of the plant, where the supply pipes converge. The town of Belleair is planning to evaluate 
treatment technologies such as ion-exchange, reverse osmosis, and granular activated carbon to reduce 
PFAS concentrations at the WTP and complete the design. 

B. Riviera Beach Utility Special District 
The Riviera Beach Utility Special District has identified PFAS in the raw water (average concentration of 
26.5 ppt) and in the finished water (38 ppt [2016]).  The Special District is planning to evaluate 
decommissioning the existing lime softening process and installing either a three-step ion exchange, a 
two-step ion exchange and pellet softening, and a nanofiltration and reverse osmosis membrane 
process as part of upgrading the WTP to reduce PFAS concentrations. The Riviera Beach Utility Special 
District is a financially disadvantaged community. 

C. City of Sanford 
The City of Sanford (City) will be funding a project for planning, design, and construction for the removal 
of 1,4-Dioxane. 1,4-Dioxane is one of the ECs identified on EPA’s CCL 4. Costs for construction have been 
placed on the waiting list and will become available, if funds are available, once the project is ready to 
proceed to construction.  

The City owns and operates Public Water Supply (PWS) system No. 3590205, as regulated by FDEP in 
Seminole County. PWS No. 3590205 consists of two (2) Water Treatment Plants (WTPs) both located in 
Sanford, Florida. The proposed project will be implemented at WTP No. 1. Low levels of 1,4-dioxane 
were detected in the vicinity of the main WTP well field. The City will look at ultraviolet advanced 
oxidation process, ozone advanced oxidation process, and raw water transmission and return from the 
Lake Mary ultraviolet advanced oxidation process as alternatives to treat for 1,4-dioxane. The City of 
Sanford is a financially disadvantaged community. 



 

13 

D. City of Pompano Beach 
The City of Pompano Beach has detected PFAS in the west well field (average concentration of 55.4 ppt), 
east wellfield (26.1 ppt), and the composite raw water (36.95 ppt) that supplies the water treatment 
plant. The City is planning to evaluate the two existing treatment processes (conventional lime softening 
and nanofiltration) as well as other treatment technologies that may be incorporated into the process. 
The City of Pompano Beach is a financially disadvantaged community. 

E. City of Hollywood 
The City of Hollywood has detected PFAS in the Chaminade wellfield (51.8 ppt), Southern wellfield (43.5 
ppt), the source surface water (21.2 ppt), the membrane raw water (26.7 ppt), lime softening process 
(40.9 ppt and 52.9 ppt) and the point of entry (24.1 ppt) into the distribution system. The City is 
planning to evaluate the existing water treatment processes that may be upgraded to reduce PFAS 
concentrations. The City of Hollywood is a financially disadvantaged community.  

F. City of Delray Beach 
The City of Delray Beach has identified PFAS in the raw water and point of entry (POE) for the finished 
water (average concentration of 39.4 ppt) into the distribution system.  As a result, the City is planning 
to evaluate a new membrane water treatment plant using nanofiltration to reduce PFAS concentrations. 

G. Palm Beach County 
Palm Beach County has identified PFAS associated with four WTPs (Number 2, 3, 8, and 9). WTP Number 
2 and 8 are lime softening facilities with limited PFAS removal. WTPs Number 3 and 9 are membrane 
facilities that have demonstrated a reduction in PFAS. The County is planning to evaluate the additional 
treatment at the lime softening facilities and nanofiltration at the membrane facilities to reduce PFAS 
concentrations. 

H. City of North Lauderdale 
North Lauderdale has detected PFAS in the groundwater supply at Test Well 4 (19.5 ppt) and in the point 
of entry into the potable water system (41.5 ppt). The Water Treatment Plant's current treatment 
process consists of softening, cascade aeration, filtration, disinfection, and fluoridation. The City will 
evaluate ion-exchange, nanofiltration, reverse osmosis, and granular activated carbon for treatment of 
PFAS and design for upgrades for the Water Treatment Plant. The City of North Lauderdale is a 
financially disadvantaged community. 

I. Seminole County 
Seminole County has detected PFAS (5.7 parts per trillion) at Country Club Water Treatment Plant from 
a sample collected at the point of entry into the distribution system. The treatment process currently 
consists of ozonation, granular activated carbon filtration, disinfection, and fluoridation. The County 
plans to evaluate treatments through pilot studies that consist of replacing the granular activated 
carbon with media specifically designed to target PFAS removal (6 months) and foam fractionation (60 
days).  



 

14 

J. City of Boca Raton 
The City of Boca Raton has identified PFAS in the east wellfield (average 23.71 ppt) and west wellfields 
(average 27.58 and 26.97 ppt). The City operated a Water Treatment Plant that utilizes softening and 